Tubos de Acero de México, S.A,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejer(a, Veracruz, Veracruz
C.P. 91697 MEXICQ

(52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Nembor/Namew: | Page/ Pégina
CERTIFICADO DE PRUEBAS EN FABRICA 13087973 115

[ate / Dia: November 21, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A__DEEV. Customer s Order flem ! Orden Clients - ltem: Customer’s Referance / Ref. dal Cliente: Manulaciurer's Warks Order N° / Confirmacién de Venta:
NiA 16474 206003/01
Manufacturing Process ! Proceso dg Manufaciura: Praduct Type / Tipe de Producto: bSurface / Supetficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO
IStandard or Spacification / Normas o Especificaciones: Steel Grade / Grado-de acera: . |Ends / Extremas:
AP 5L ED45LJULY 2013 B/X42.L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimenstones: Schedule / Cédula: Length / Longiiud: Cuantity / Cantidad: 20 Pes/Pz Nominal Weight / Peso Nominal:
B.625 X 0.5 INCH SCH 080 / W.C XS 19.69/21.33FT 422,867 FT 18496.799 LB 43.43 LBIFT
219.1 X 12.7 MM 6.00 / 6.50 MTS 128,890 MTS B390.000 KG 64.64 KG/M

Specimen cendition Spacimen dimensions Test Y.S. uTSs. Y.5JUT.S] Elengation / Alargamiento
Heat N® | Samgle N° Condician de la probeta Dimensicnes de 'a probeta iemp Eul 0.50 %. Req.
Colada N°} MuesiraN®| Ls Sc | Type| Cri Size ' Area Temp. [Min: 290 Min: 415 Ret. Max. Lo Min. Cbt.
Tipo Tamario Seccidn | ensayo {Max; ~ Max: - -
rm mm2 “C MPa MPa In % %o
68333 07223 B AM Ss L 38,00 X 12.82 491,14 RT 317 513 0,62 2 29.5 44.0
Ls: Location of sample / Ubicacién de la muestra Oriz Orientation / Orientacian "Sct Specimen condifion / GCondician de la prebeta

Ss: Stip spa{:imen / Muestra rectangutar
U.T.S: Ulimate tensile strength / Rasmtancwa

AM: As manufactured f Segun proceso de fabricacian
Req. Max: Required maximum / Méaxime requerido

.-Required / Requerido
oni temperatufe

Max; Max ur { Maximo
mmum' 'Mlnlmo

N Obt Obtaln of Obtemdo

S B:Bp_dy.'Cuerpo
' A1.: Longitudinat / Longitudiral
-k o; tritial langth / Longiud iniciat

mp'{ar.é\tura ambiente” i S: Yieid strength / Fluent:la

"N |Col. 1] Cal. 2|

- 15 | 100

- 15 | 100

Samp!e N° 1P
Miestra N°

“gon.fimma elactronica.  El certificado original posee impreso‘e-l fogo.
ia copia, debara garanlizar la conformidad con el original haciéndose .,

icacion es:tir?asu]etaala'iey. 1 - o e
- FOROA7T, o

‘¢olor verde. En caso de que el p dor del
dble por cualguiar Uso ilegal o mdehlda Cualq

Thls cemf cate Is issued by a cumputenzed system and tig valld with elsctranic signatura
k "Tenans is 5tamped In case the owner.of the original cerl]l‘cale would release a copy af
. upon hlmself ha respunsthllﬁy for any unlawful érnot alluwad yse. Any alteration andfoicd:

ifi ::atl:m will ba sibjsclad lo the law.




Tubos de Acero de México, 5.A,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13087973

Page / Pagina:

215

(52) 229 980 1600 fax

Date / Dia; November 21, 2013

[Customer / Cliente: PLESA ANAHUAC Y CIAS. 8.A, DE C.V. Customer s Ordar Item / Orden Cliente - ltem: Customer s Reference / Ref. del Cliente;  |Manufacturer’s Works Order N { Condirmacion de Venta:
NIA 16474 206003/04

Manufaciuring Process f Proceso de Marufactura: Product Type f Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED . LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification / Normas o Especificaclones: Steel Grade ! Grade de acero: Ends / Extremos:

AP 5L ED45/JJULY 2013 B%42-L.245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Scheduls / Cédulat Lengih / Longitud: Quantity / Cantidad: 20 Pes/Pz Nominat Weight / Peso Nominal:
8.625 X 0.5 INCH SCH 080/ W.C XS 19.69/21.33 FT 422 867 FT 18496.799 LB 43.43 LBIFT

219.1 X 12,7 MM 6,00/ 6.50 MTS 128.890 MTS 8390.000 KG 84.64 KG/M

Composition % | Composicidn %
X100 x1000 X 10000
G Mn Si Mo | Cr P s v Nb Ni Cu § Sn Al Ti As 8 Ca N JCol i

H Max | 28 ol dml =1 - - [ -] -1 -] -11s

Min - - - ™ - ™ - - - s -

Heat N° | Sampie N° [P Max | 28 400 | 400 | - - - - - - - 15
Colada N° § Muestra N° Min - i - - - Y - . - - - - -
BA333 07224 P 21 50 96 [ 20 [ 3 [ 15 67 0 |208] &

© - [Col 1 SUMA ND+V+TI
oot 2 BUMA Mo+ CriNi Cus

P: Product / Producto

-Réquired values: <7, Indlviduats Cindividuales

Min:

verage [ Prernedio

Win:

.. " -Valgres requeridos =] Mex 220 | Van- Maxi=]  Var— ;
Sample N* Specimen;condition. ] Quy
Musstra N° u ;
se—
07223
07224

murm / kinimo

“kag: Avetage {-Promedic

HWE Middls wall / Cantro

Ti7s camiTase s Tssued by & corr Jsystem and [LR valio valh

"} Tenar

i ic signature Dn e
; ‘slamped: in case lhié.owner of thahriglrial_cgniﬁuate would release a copy of’
" jupon himseH the rasponsitlity forany uriawfq'i or hol allowed use. Any alteration andfoi

eriginal cartiicate The rade-mark green-&olor
t attésl s confermhity Lo the original on (8 9
ification will be subjectad ta the law.

cado se emile madiante sistema compularizadn‘){ as',qalfdado " oon fitma clecironica, Bl certiicado oniging) posee Impréso eloge

ja copta, debera garantizar la confermidad con el originat hacléndoss © - .

s color verde. En caso de que el p dor ge|cartficad,
responsable por cu_a\quier uso ilsg_a! g indebido. Cualgul

e altarion yio falsificacion eslara sujeta a laley.

FORGAITT -+
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Carret, México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 225 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | tumber/Nimero: ) Page/Pagie (52) 225 983 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13087973 3/5
Date / Dfa: November 21, 2013
Customer / Clienta; PLESA ANAHUAC 'Y CIAS. 5.A. DEC.V. Customer s Ordet [tem / Ordan Clients - liem: Gustomer s Referance / Ref. del Chente: Manufacturer s Works Crder N° / Confirmacion de Venta:
N/A 16474 206003/01
Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producto: j Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS . VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Espacificaciongs: Sieel Grade f Grado de acero. Ends / Extremos:
AP 5L ED45IJULY 2013 B/XA2-L245/L290 PSL1 NORMAL. BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule §F Cédula: Length / Longitud: Guantity / Cantidad: 20 PesiPz Nominal Weight { Peso Nominal:
B.525 X 0.5 INCH SCH 080/ W.C X3 19.69 / 21.33 FT 422867 FT 18496.799 LB 43.43 LB/FT
219.1 X 12.7 MM €.00/ 6.50 MTS 128.890 MTS 8390.000 KG 54.64 KGIM

——

EBndy I Cuerpo Max: Maximum § Maximo Var: Variation / Variacién I

——

Standard / Norma:
Heat N° | Sampie N° Result
Colada N° | Musstra N° Resultado
. e
-] 68333 07224 Good / Bueno

. -Préssure f Presion 1. oo Time S Tiempo!

- Unit! Unidad.’ Value /Valot, . S_e_oﬁnds.' Segundos
- rhpa- i - 20.5 5 "Satlsfactoty./ Safisfactorio -

T firma eleclrénica. £ cerlificado original posee imp}ésn eilogo: .,
na copla, debera garantizar la conformidad con el original haciéndose

vodalsificacian estard suleta alatey. i
FORD3171 %

Esfe corticado se emile medianie sislema campuiaize 08
Tenarls _oolurverde. En casc de que at poseedar o oe\jﬂﬁ
rasponsalie por galquier uso llegal o indebldo. ¥

- [his certificate s Tssued by a computerized system andil s valid Wi elactranic signalure.. On the orignal cartificate the lrage-mark green, cdlored
“FTenaris™ s stamped. In case the awner. of lhe atiginal carificale would release a copy @ iust aties conforinity ta the original orie faking

Jupok himsalt ifie raspansibifity for any wunligwtal of il aliowed use. Any alieralion andfar: cied 1o the law.
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CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13087973,

Page / Pagina:
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Date / Dia: November 21, 2013

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 225989 1100 te!

{52) 229 989 1600 fax

oo PLES A ANAHUAC Y CIAS. S.A. DE C.V.

Custamer s Grder [tem f Orden Cliente - ltem:

Cusiomer s Reference / Ref. del Gllente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

|8.625 X 0.5 INCH

6.00 / 6.50 MTS

N/A 16474 206003/01
Manufacturing Process / Proceso de Manutactura: Product Type / Tipo de Praducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
[Standard or Specification / Normas o Especificaciones: Steal Grada / Grado de acero: Ends / Extremos:
APl 5L ED45/JULY 2013 BX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensicns / Dimensiches: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 PesiPz Nominal Weight / Peso Neminal:

SCH 080/ W.C X8 19.69/ 21.33 FT 422867 FT 18496.799 LB 43.43 LB/FT

128.890 MTS 8390.000 KG 64.64 KGIM

2191 X 12.7 MM

Heat freatmert.{ Tratamiento 1érmice; Pipe § Tubo

Temperature Scale / Escala de Temperatura: nla

Quanch media of heat treatment process / Medio de enfriamento def tratamiento férmico: nfa

Type
Tipe

asrolled

Manufaclured by TenarsTamsa
: Sleekmaksng process:
Electnc Arc Fumate-Ladle Furnace-Continucus Cashng Machlne :
" |Fully Kllled Steat E
‘| Matenal free from ‘Mercury contammahon R
L Nol repalred by waldwng
O Nun des'lruclwe test. Salisfactory

API 5L JULYZM?:.'ASTM A1GB, 11IASME SA“GE 201DI'A.STM AB3, 12

[Este ‘cemr cado se emile medanie sistena compLitanzade’y:

Trenaris’ 8 stamped.. In case the awnef. otihe ari i

This cemixcate ‘ssued by a cumpulenzed syslem and ibisvalid with electronic signature. On‘the:ont
e ificate would release a capy of

ust: aﬂesl |ts canfen

Ten; & galor verde. En caso de que ¢) poseedor defical :ad
uso ilagal o ingebido. GL:

vall E a con finna electronica.  El centiiicado original poses impreso el lagd
é- ajoupIa debera garantizar ta conformidad con e! origina! haciéndase

16N yia Talsificacion estasd sujela a la ley.

g upon hlll'lSE]f the respcnsmwmy for any. unlamul or-nol allowed usa. Any alteration andlor,

FOR03171+




- Tenaris

Tubos de Acero de México, S.A.
gal;;et. México Veracruz Kim 433.7 SN
elfino Valenzuela Tejerla, Veracruz, Vi
C.P. 91697 MEXICO veTaenE
(52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number / NOmero!

13087973

Page / Pagina

5/5

CERTIFICADO DE PRUEBAS EN FABRICA

Date / Dia: November 21, 2013

Customer s Order ftem | Orden Cliente - ltem:

——
Gustomer s Reterence | Ref. del Cliente:

Manulaciurer's Works Order N°/ Canfirmacion de Venta:

AP} 5L ED45AIULY 2013

——— L —————————————— e S T

Cusiomer / Cliente: PLESA ANAHUAGC Y C1AS. S.A. DEC.V.
NIA 16474 206003/01
Manufacturing Process f Proceso de Manufactura: Produst Type / Tipe de Produeto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacianes: - Steel Grade / Grado de acero! Ends / Extremos:
NORMAL BEVEL

B/X42-L.245/L.290 PSL1

BISELADO NORMAL

Dimensions / Dimensiones: Schedule | Gédula: Length / Longitud: Quantity / Cantidad: 20 PeslPz Nominal Weight / Pesc Nominab:
8,625 X 0.5 INCH SCH 080 / W.C XS 19.69 /2133 FT 422.867 FT 18496.799 LB 43.43 LB/FT
219.1 X 12.7 MM - 6.00/ 6.50 MTS 128.890 MTS 8390.000 KG 54.64 KGIM

o 2

Heat N” Quantity Length Weight
Colada N* Cantidad Langitud Peso
(Pisces} {fi) (m} {Tons)
£8333 20 42287 128.89 8.39

Average lenglh per pipe

Nominal weight per pipe

Longltud premedio por tubo

Peso nominal por ubo

(1t) {m} (b/it} (kg/m)
21,144 6445 43.741 65,094 )
“lested, and inspected in accordance W material aqui descritc ha sido Tahnicado, muestreado, ensayado & inspeccionado de

< i [ThisTs to'certify that the product described herehas .bpen:h__a_nufac_iure_d; sampled; 1
.| purchaser order requirements. This cartificate’is not ) {

declaration

rigin.nor-may

peusedasa dectaration of osigin.

1 de compra; B

srtificado

faracian de’

<~ QUALITY CERTIFICATION DEPT:."."
DEPTO. DE CERTIFICAGION DE GALIDA
Teresa M. Castelld Abrahany’

: teig 1ssued by a oqmp_uigrizeq_'sys.]em and itls vand wilh srectrenic signature;
- :J"Teariaris"is stamped. In case the owner of the aniginal certificate would release a copy of i

0 the ari iﬁé_l‘ceniﬁcal_e e frade-mark gred :
=t attest its conformily to the original o ta
‘will be subjecled to the law.

te.certificado se ‘emite mediante sistema cump}.daﬁz‘a
fsneifis color verde, En caso de que el paseedof
ponsabls por cualquier usa ilegal o ingehido.

- Jupon himetl he fesponsiifity for-any uniawfui ar.not al

[owad use. Any alteration endfor falsification

firma elecronica. B cerificado original posee im.p.fe’su éllago”
a topia, debera garantizar la conformidad con @i original raciéndos!

alsificacién eslard sujeta a'lalley.
FORO31TY




